
 
  Page 1 of 25 

 
4300 Cherry Creek Drive S., Denver, CO 80246-1530 P 303-692-2000  www.colorado.gov/cdphe/wqcd 

 
 
 
 

Colorado Discharge Permit System (CDPS) 
Fact Sheet to Permit Number CO0037311 

EAGLE RIVER WATER & SANITATION DISTRICT, EDWARDS WWTF, EAGLE COUNTY 
 

Jon Wallace 
Public Notice Draft 8/13/2020 

 
TABLE OF CONTENTS

I. INTRODUCTION .................................................................................... 1 

II.     TYPE OF PERMIT .................................................................................. 2 

III.    FACILITY INFORMATION ...................................................................... 2 

IV.   RECEIVING STREAM ............................................................................. 3 
[...]
B.  Facility Location:    3101 Lake Creek Village Dr., Edwards, CO 81632 
Latitude: 39.656081° N, Longitude: 106.609131° W 

 
C. Permitted Feature:  001A, following disinfection and prior to mixing with the receiving 

stream.  39.65432° N, 106.62692° W 
      

UST1A is an in-stream ambient sampling location located upstream from 
the facility discharge and in the same water body segment to collect 
continuous ambient temperature data.  The location for this permitted 
feature will be approximately at 39.653936° North latitude, 106.626527° 
West longitude, which is within 50 yards upstream from the outfall 001A. 

 
 The location(s) provided above will serve as the point(s) of compliance 

for this permit and are appropriate as they are located after all treatment 
and prior to discharge to the receiving water. 

 
D. Facility Flows:   2.83 MGD 

 
 E.   Major Changes From Last Renewal: 
 

 Requirements for continuous ambient temperature monitoring have been added in order to collect 
adequate temperature data in accordance with the Division’s policy, Procedures for Conducting 
Assessments for Implementation of Temperature Standards in Discharge Permits (WQP-23).  For 
ambient temperature data, the Division will require the facility to establish an in-stream 
monitoring station within a mile or two upstream (the most suitable and representative location) 
from the facility discharge to collect ambient temperature data to be used in the next renewal. 
The collected ambient temperature data will be reported under outfall UST1A in the permit. 

 Total recoverable trivalent chromium, dissolved hexavalent chromium, cyanide, total recoverable 
and dissolved iron, dissolved manganese, potentially dissolved manganese, total recoverable 
molybdenum, potentially dissolved nickel, potentially dissolved selenium, total recoverable 
uranium, potentially dissolved zinc, chloride, sulfate, and nonylphenol, are added to the permit 
with a report only requirement to monitor for future reasonable potential calculations. 

DRAFT



 
 Water Quality Control Division Fact Sheet, Permit No. CO0037311 

 

 

  Page 3 of 25 
 

4300 Cherry Creek Drive S., Denver, CO 80246-1530 P 303-692-2000  www.colorado.gov/cdphe/wqcd 

 Potentially dissolved cadmium, potentially dissolved lead, and total mercury now have limitations, 
based on the reasonable potential analysis. 

 Total recoverable arsenic and sulfide now has limitations, based on the reasonable potential 
analysis, with a compliance schedule. 

 The potentially dissolved copper 30-day average limitation has been decreased from 70 µg/l to 51 
µg/l. 

 pH monitoring frequency has been decreased from daily to 5 days/week, due to a qualification for 
monitoring reduction in accordance with the Division’s policy, Baseline Monitoring Frequency 
(WQP-20). 

 E coli monitoring frequency has been decreased from daily to weekly, due to a qualification for 
monitoring reduction in accordance with the Division’s policy, Baseline Monitoring Frequency 
(WQP-20). 

 Regulation 85 phosphorus and TIN limitations have been added to the permit with compliance 
schedules added as per the MOU. 

 TSS, and BOD5 monitoring frequency has been increased from 2 times per month to weekly, to 
facilitate weekly average reporting. 

 
 
IV.  RECEIVING STREAM  

 
A.  Waterbody Identification:     COUCEA09a, Eagle River 
 
B.  Water Quality Assessment: 
 

An assessment of the stream standards, low flow data, and ambient stream data has been performed 
to determine the assimilative capacities for the Eagle River for potential pollutants of concern.  This 
information, which is contained in the Water Quality Assessment (WQA) for this receiving stream(s), 
also includes an antidegradation review, where appropriate.  The Division’s Permits Section has 
reviewed the assimilative capacities to determine the appropriate water quality-based effluent 
limitations as well as potential limits based on the antidegradation evaluation, where applicable.  The 
limitations based on the assessment and other evaluations conducted as part of this fact sheet can be 
found in Part I.A of the permit. 
 
The following table contains the dischargers to Segments COUCEA08 and COUCEA09a that have been 
identified and that are included in the modeling of those segments together in a shared WQA: 
 

Facility Name Permittee Name Permit Number 

Vail WWTF Eagle River Water and Sanitation District CO0021369 

Avon WWTF Eagle River Water and Sanitation District CO0024431 

Edwards WWTF Eagle River Water and Sanitation District CO0037311 

 
Permitted Feature 001A will be the authorized discharge point to the receiving stream.   
 
This discharge has been identified as posing a contaminant threat rating of High to the following 
water system as identified by PWSID# CO0119234, Eagle River Village Mobile Home Park water 
source. 
 

DRAFT



 
 Water Quality Control Division Fact Sheet, Permit No. CO0037311 

 

 

  Page 4 of 25 
 

4300 Cherry Creek Drive S., Denver, CO 80246-1530 P 303-692-2000  www.colorado.gov/cdphe/wqcd 

V.  FACILITY DESCRIPTION 
 

A. Collection System   
 

The permittee operates a separate sewer system that conveys wastewater to the WWTF.  Infiltration 
and inflow (I/I) into the collection system has been evaluated for this renewal. 
 
Inflow is water, other than wastewater, that enters a sewer system from sources such as roof leaders, 
cellar drains, yard drains, area drains, foundation drains, drains from springs and swampy areas, 
manhole covers, cross sections between storm drains and sanitary sewers, catch basins, cooling towers, 
storm waters, surface runoff, street wash waters or other drainage. Inflow does not include, and is 
distinguished from, infiltration. (40 CFR 35.2005 Definitions) 
 
Infiltration is water other than wastewater that enters a sewer system (including sewer service 
connections and foundation drains) from the ground through such means as defective pipes, pipe joints, 
connections, or manholes.  Infiltration does not include, and is distinguished from, inflow. (40 CFR 
35.2005 Definitions) 

 
I/I is assessed by calculating the gallons per capita per day. Gallons per capita per day is calculated by 
using the daily average influent flows for the three maximum flow months during the past calendar 
year, reported in Part D of the facility’s permit application.  If the data on the application is outdated 
or not reported in the application, the three maximum 30-day average influent flows for the past 
calendar year may be used instead.  The facility reports the total estimated flows for residential, 
industrial, commercial, and also the population of the service area in Part C of the permit application.  
The calculation to determine gallons per capita per day is: 

 

𝑔𝑎𝑙𝑙𝑜𝑛𝑠 𝑝𝑒𝑟 𝑐𝑎𝑝𝑖𝑡𝑎 𝑝𝑒𝑟 𝑑𝑎𝑦 =  
𝑔𝑎𝑙. 𝑝𝑒𝑟 𝑑𝑎𝑦 

𝑝𝑜𝑝𝑢𝑙𝑎𝑡𝑖𝑜𝑛
 𝑋 %𝑟𝑒𝑠𝑖𝑑𝑒𝑛𝑡𝑖𝑎𝑙 𝑓𝑙𝑜𝑤𝑠 

 

% 𝑟𝑒𝑠𝑖𝑑𝑒𝑛𝑡𝑖𝑎𝑙 𝑓𝑙𝑜𝑤𝑠 =  
𝑟𝑒𝑠𝑖𝑑𝑒𝑛𝑡𝑖𝑎𝑙 𝑓𝑙𝑜𝑤𝑠

𝑟𝑒𝑠𝑖𝑑𝑒𝑛𝑡𝑖𝑎𝑙 + 𝑐𝑜𝑚𝑚𝑒𝑟𝑐𝑖𝑎𝑙 + 𝑖𝑛𝑑𝑢𝑠𝑡𝑟𝑖𝑎𝑙 𝑓𝑙𝑜𝑤𝑠
 𝑋 100% 

 
For this facility the average of the daily average influent flows for the maximum three flow months is 
1,141,000 gallons per day.  Based on data submitted in the permit application, the facility’s percent 
of residential flows is 96%.  Based on the service area population of 9,507, the estimated influent flow 
is 115 gallons per capita per day. 

 
However, an analysis of influent flow data, and discussions with the permittee, indicate inflow and 
infiltration.  Daily influent data shows some high values which may be a result of inflow from spring 
runoff.  Low influent BOD associated with these influent flow spikes in the spring may indicate spring 
runoff inflow and infiltration into the collection system. The same gaps and cracks that allow 
groundwater to enter the collection system can also allow untreated sewage to leak out of the 
collection system. Conditions have been included in the permit for an I/I study and reduction to further 
explore and correct I/I. 

 
B. Lift Stations 

 
Table IV-1 summarizes the information provided in the renewal application for the lift stations in the 
service area. 

 

DRAFT



 
 Water Quality Control Division Fact Sheet, Permit No. CO0037311 

 

 

  Page 5 of 25 
 

4300 Cherry Creek Drive S., Denver, CO 80246-1530 P 303-692-2000  www.colorado.gov/cdphe/wqcd 

Table IV-1 – Lift Station Summary  

Station 
Name/# 

Firm Pump 
Capacity (gpm) 

Peak Flows (gpd) 
% Capacity (based on 

peak flow) 

Wildridge #5 2 pumps @ 196 gpm 14,000 2% 

Wildridge #6 2 pumps @ 196 gpm 4,000 0.7% 

Stillwater #7 2 pumps @ 35 gpm 26,000 26% 

 
C. Chemical Usage  

 
The permittee stated in the application that they utilize two chemicals in their treatment process.  
The MSDS sheets have been reviewed and the following chemicals have been approved for use and are 
summarized in the following table. 

 
Table IV-2 – Chemical Additives   

Chemical Name Purpose Constituents of Concern 

Soda Ash Alkalinity/pH control pH 

Caustic Soda pH adjustment Sodium Hydroxide 

Clarifloc dewatering of stabilized biosolids None 

Chemicals deemed acceptable for use in waters that will or may be discharged to waters of the State 
are acceptable only when used in accordance with all state and federal regulations, and in strict 
accordance with the manufacturer’s site-specific instructions. 

D. Treatment Facility, Facility Modifications and Capacities 
 
The facility has undergone changes and improvements that have altered the hydraulic capacity.  The 
upgraded facility consists of bar screen, grit removal, primary clarifiers, aeration basins, secondary 
clarification, and UV disinfection.  The new hydraulic capacity is 2.83 MGD and the new organic 
capacity is 6,400 lbs BOD5/day, which are specified in Site Approval 4365.  That document should be 
referred to for any additional information. 
 
The District’s Vail, Avon and Edwards WWTFs have the capability to transfer solids between facilities.  
More specifically, the Avon WWTF receives solids from the Vail WWTF, and the Edwards WWTF can 
receive solids from the Avon WWTF. 
 
Pursuant to Section 100.5.2 of the Water and Wastewater Facility Operator Certification Requirements, 
this facility will require a certified operator.  If the facility has a question on the level of the certified 
operator it needs then the facility will need to contact the Engineering Section of the Division. 

 
E. Biosolids Treatment and Disposal 

 
The Edwards WWTF screens biosolids, then provides autothermal thermophilic digestion (ATAD) to 
meet Federal 503 class A criteria.  The final product at Edwards is land applied under conditions 
outlined in permit CDPHE BMP 1145. 

 
1. EPA Regulation 
 

The Facility is required under the Direct Enforceability provision of 40 CFR §503.3(b) to meet the 
applicable requirements of the regulation. 

DRAFT



 
 Water Quality Control Division Fact Sheet, Permit No. CO0037311 

 

 

  Page 6 of 25 
 

4300 Cherry Creek Drive S., Denver, CO 80246-1530 P 303-692-2000  www.colorado.gov/cdphe/wqcd 

2.  Biosolids Regulation (Regulation No. 64, Colorado Water Quality Control Commission) 
 

Colorado facilities that land apply biosolids must comply with requirements of Regulation No. 64, 
such as the submission of annual reports as discussed later in this fact sheet. 
 
 

VI.   PERFORMANCE HISTORY 
 

A.  Monitoring Data 
 

1.  Discharge Monitoring Reports – The following tables summarize the effluent data reported on the 
Discharge Monitoring Reports (DMRs) for the previous permit term, from February 2014 through 
January 2019. 

 
Table V-1 – Summary of DMR Data for Permitted Feature 001A 

Parameter 

# 
Samples 

or 
Reporting 
Periods 

Reported 
Average 

Concentrations        
Avg/Min/Max 

Reported 
Maximum 

Concentrations        
Avg/Min/Max 

AD 2-Year 
Average 

Avg/Min/Max 

Previous 
Avg/Max/AD 
Permit Limit 

Number of  
Limit 

Excursions 

Effluent Flow (MGD) 60 0.98/0.71/1.2 1.2/0.82/1.5  2.95/Report   

Temp Daily Max (°C) 
July-Sept 

16   20/15/23   Report/Report  

Temp Daily Max (°C) Oct 
1-Oct 15 

5   19/14/22   
Report/Report 

 

Temp Daily Max (°C) Oct 
16-May 

40   16/14/22   
Report/Report 

 

Temp Daily Max (°C) Jun 5   17/14/19   Report/Report  

Temp MWAT (°C) July-
Sept 

16 19/15/22     
Report/Report 

 

Temp MWAT (°C) Oct 1-
Oct 15 

5 18/14/20     
Report/Report 

 

Temp MWAT (°C) Oct 16-
May 

40 15/13/20     
Report/Report 

 

Temp MWAT (°C) Jun 5 17/14/19     Report/Report  

pH (su)* 60 6.8/6.6/7.1 7.3/7/7.9  6.5 - 9   

E. coli (#/100 ml)** 60 4.6/1/29 12/1/80  204/408   

Total Inorganic Nitrogen 
as N (mg/l) 

60 17/11/34 17/11/34 NA/NA/NA Report/36   

NH3 as N, Tot (mg/l) Jan 5 0.2/<0.2/0.6 0.24/<0.2/0.8 NA/NA/NA 4.75/7.4  

NH3 as N, Tot (mg/l) Feb 5 0.49/<0.2/1.8 1.2/<0.2/5.1 NA/NA/NA 5/4.5/2.8 1  

NH3 as N, Tot (mg/l) Mar 5 0.51/<0.2/1.7 1.2/<0.2/4.1 NA/NA/NA 6/4.5/3.5   

NH3 as N, Tot (mg/l) Apr 5 0.2/<0.2/0.8 0.65/<0.2/3 NA/NA/NA 7.6/16/4.8   

NH3 as N, Tot (mg/l) May 5 0.14/<0.2/0.25 0.34/<0.2/0.69 NA/NA/NA 32/38/8   

NH3 as N, Tot (mg/l) Jun 5 0.17/<0.2/0.42 0.26/<0.2/0.65 NA/NA/NA 24.5/25/6.9   

NH3 as N, Tot (mg/l) Jul 5 0.078/<0.2/0.2 0.04/<0.2/0.2 NA/NA/NA 9.8/10/3   

NH3 as N, Tot (mg/l) Aug 5 0.038/<0.2/0.19 0/<0.2/0 NA/NA/NA 12.2/8.7/3   

NH3 as N, Tot (mg/l) Sep 5 0/<0.2/0 0/<0.2/0 NA/NA/NA 11.5/11.7/2.8   

NH3 as N, Tot (mg/l) Oct 5 0.082/<0.2/0.21 0.11/<0.2/0.27 NA/NA/NA 11.7/11.9/3   

NH3 as N, Tot (mg/l) Nov 5 0.11/<0.2/0.34 0.2/<0.2/0.62 NA/NA/NA 8/9/3.5   

NH3 as N, Tot (mg/l) Dec 5 0.44/0.23/1.1 1.4/0.44/4.3 NA/NA/NA 6.6/7/2.8   

BOD5, effluent (mg/l) 60 4.1/1.8/10 5.1/2/12  30/45/  

BOD5 (% removal) 60 4.1/1.8/10 5.1/2/12  85/NA/   

TSS, effluent (mg/l) 60 99/96/100 NA/NA/NA  30/45/   

TSS (% removal) 60 4.2/1.5/9.6 5.7/1.5/16  85/NA/   

Oil and Grease (mg/l) 60 NA/NA/NA 0/0/0  NA/10   

TDS         

    PWS intake (mg/l) 60 184/38/356 NA/NA/NA  Report/Report   

DRAFT



 
 Water Quality Control Division Fact Sheet, Permit No. CO0037311 

 

 

  Page 7 of 25 
 

4300 Cherry Creek Drive S., Denver, CO 80246-1530 P 303-692-2000  www.colorado.gov/cdphe/wqcd 

Table V-1 – Summary of DMR Data for Permitted Feature 001A 

Parameter 

# 
Samples 

or 
Reporting 
Periods 

Reported 
Average 

Concentrations        
Avg/Min/Max 

Reported 
Maximum 

Concentrations        
Avg/Min/Max 

AD 2-Year 
Average 

Avg/Min/Max 

Previous 
Avg/Max/AD 
Permit Limit 

Number of  
Limit 

Excursions 

    WWTF effluent (mg/l) 60 416/332/528 NA/NA/NA  Report/Report   

As, TR (µg/l) 60 0.46/<0.1/1.8 0.46/<0.1/1.8 NA/NA/NA NA/NA  

Cd, Dis (µg/l) 60 0.0083/<0.01/0.15 0.013/<0.01/0.3 0.022/<0.01/0.12 NA/NA  

Cr+6, Dis (µg/l) 20 0/<10/0 0/<10/0 NA/NA/NA 13/NA  

Cu, Dis (µg/l) 60 17/8.3/33 19/8.9/35 NA/NA/NA 77/60   

Ag, Dis (µg/l) 20 0.01/<0.1/0.1 0.01/<0.1/0.1 NA/NA/NA NA/NA  

Zn, Dis (µg/l) 60 56/28/95 56/28/95 NA/NA/NA 167/NA   

Chloride (mg/l) 60 152/119/236 152/119/236 NA/NA/NA NA/NA   

Sulfate (mg/l) 60 120/84/154 120/84/154 119/113/122 NA/NA   

Sulfide as H2S (mg/l) 60 0.0046/<0.01/0.04 0.0058/<0.01/0.04 0.0093/<0.01/0.03 NA/NA   

Wet, acute            

        pimephales, LC50 20 // 100/100/100 // 
NA 

 

        ceriodaphnia LC50 20 // 100/100/100 //  
 *The pH data shows the minimum reported values in the "average" column, and the maximum reported values in the "maximum column 

**Geometric mean 

 
2. Additional Data – The following table summarizes submitted DMR effluent TIN data, collected from 

December 2005 through November 2007. 
 

Table V-2 – Summary of NIL TIN Data 

Parameter 
# Samples or 

Reporting 
Periods 

Reported 
Maximum 

Concentrations        
Avg/Min/Max 

Total Inorganic Nitrogen as N (µg/l)  24 23/17/37 

 
Collection Date Total Inorganic Nitrogen (mg/l) 

12/31/2005 20.26 

01/31/2006 31.93 

02/28/2006 19.26 

03/31/2006 18.6 

04/30/2006 16.5 

05/31/2006 21.4 

06/30/2006 20.4 

07/31/2006 19.1 

08/31/2006 25.4 

09/30/2006 26.2 
